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Package leaflet: Information for the user 

 

UNIDEXA 0.1%  

 

eye drops, solution 

 

dexamethasone disodium phosphate 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

- Keep this leaflet.  You may need to read it again. 

- If you have any further questions, ask your doctor or pharmacist. 

- This medicine has been prescribed for you only.  Do not pass it on to others.  It may harm them, 

even if their signs of illness are the same as yours. 

- If  you get any side effects, talk to your doctor.  This includes any possible side effects not listed    

          in this leaflet. See section 4.  

 

What is in this leaflet   

1. What Unidexa 0.1 % is and what it is used for 

2. What you need to know before you use Unidexa 0.1 % 

3. How to use Unidexa 0.1 % 

4. Possible side effects 

5. How to store Unidexa 0.1 % 

6. Contents of the pack and other information  

 

1. What Unidexa 0.1 % is and what it is used for 

 

Unidexa 0.1 % is eye drops, solution, containing dexamethasone (glucocorticosteroid), which has 

significant anti-inflammatory and anti-allergic effects.  

Unidexa 0.1 % is used for the treatment of non-specific allergic conjunctivitis, non-infectious 

inflammation of the eyelashes, conjunctiva, cornea, and tissues in the front part of the eye.  

It is also used after injuries (penetration of a foreign body, corneal damages due to a chemical, light 

and heat), after eye surgeries for reduction of inflammatory reactions, and to suppress immune 

reactions in the case of healing after the cornea transplantation. 

 

2. What you need to know before you use Unidexa 0.1 % 

 

Do not use Unidexa 0.1 %  

- if you are allergic to the dexamethasone or any of the other ingredients of this medicine (listed 

in section 6), 

- if you have untreated purulent inflammation of the eye, or if you have eye inflammation due to  

Herpes simplex virus or due to other viruses, 

-     if you have fungal disease of the eye (including the eye tuberculosis), 

- if you have damaged epithelium (surface) of the cornea or corneal ulcer, 

- if you have glaucoma, 

- if you use contact lenses (see section: Unidexa 0.1 % contains benzalkonium chloride).  

 

Warnings and precautions 

- The medicine may mask symptoms of infection in the patients with bacterial eye infection. In such 

case your doctor may prescribe you an antibiotic. 
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- Use of the medicine in the persons who have (or have had) diseases which result in thinning of the 

cornea or sclera may lead to the rupture of these parts of the eye in rare cases. 

- Long-term use of this medicine increases the risk of secondary infection due to the fungi, bacteria 

and viruses. It also may lead to the development or acceleration of cataract progression, increased 

intraocular pressure in predisposed persons, even to the development of glaucoma in some cases. 

Therefore, your doctor will monitor your intraocular pressure during the long-term treatment with 

dexamethasone, and he/she may recommend testing the lens and cornea condition. 

 

Children 

This medicine should be used very carefully in children in the age of 24 months and younger. Duration 

of the treatment should not excess 5 days. 

 

Other medicines and Unidexa 0.1 % 

Tell your doctor if you are taking, have recently taken or might take any other medicines. 

 

Dexamethasone in high doses should not be used for a long time with medicines for glaucoma 

treatment, with medicines which paralyse the eye accommodation (cycloplegics) or with medicines 

leading to the dilatation of the pupil (enlargement of the pupil, so-called mydriatics – e. g. atropine), 

because of the risk of intraocular pressure increase, mainly in the patients predisposed to the filtration 

angle closure. 

 

Unidexa 0.1 % with food and drink 

Whereas this medicine is eye drops, solution, its use has no relation to the food or drinking. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor for advice before taking this medicine. 

 

Safety of using Unidexa 0.1 % during pregnancy and breast-feeding was not established yet.  

The medicine may be used during pregnancy only in the case, if potential treatment benefit for mother 

outweighs potential risk for foetus. 

Breast-feeding women should not use this medicine, because trace amounts of the active substance can 

be excreted into  breast milk. 

 

Driving and using machines 

Blurred vision or other transient symptoms may occur shortly after the medicine application into the 

eye that may reduce the ability of driving or using machines. Therefore, it is recommended to perform 

these activities after fading these difficulties.  

 

Unidexa 0.1 % contains benzalkonium chloride 

The medicine contains a preservative benzalkonium chloride which may be absorbed by the contact 

lenses, and it is known that it causes discoloration of the contact lenses or the eye irritation. 

 

Remove your contact lenses from your eyes before the medicine application, and wait for at least 30 

minutes before their reinsertion. Use of the contact lenses increases the risk of infection. 

 

Unidexa 0.1 % also contains vitamin of B–group, dexpanthenol, which promotes rapid recovery of 

surface cells of the cornea and conjunctiva. This partially suppresses adverse effect of the 

dexamethasone which slows down the wound healing in the ocular region. 
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3. How to use Unidexa 0.1 % 

 

Always use this medicine exactly as your doctor has told you.  You should check with your doctor or 

pharmacist if you are not sure.  

 

The recommended dose is: 

 

In acute inflammatory disease: 1 drop into the conjunctival sac 4- to 5-times daily for the first 2 days, 

and then 1 drop 3- to 4-times daily for the next 4-6 days. 

The medicine may be combined with topical antibiotics. 

 

In chronic inflammatory disease: 1 drop into the conjunctival sac twice daily for 3-6 weeks. Duration 

of the treatment should not exceed 6 weeks. 

 

In conditions after the eye surgery or injury, according to the severity of inflammation symptoms:  1 

drop twice to 4-times daily for 2-4 weeks: 

- after glaucoma filtration surgery on the day of the intervention or the next day 

- after surgical removal of the cataract, strabism surgery (squint), retinal detachment or the eye 

injury from the day 8. 

 

In the case of long-term treatment it is recommended to attend for regular visits because of intraocular 

pressure control in the intervals determined by your ophthalmologist. 

 

Instructions for use   

1. Wash your hands and sit or stand comfortably.   

2. Unscrew the bottle cap.  

 
 

3. Hold the bottle downwards between the thumb and the other fingers.   

 

4. Use your finger to gently pull down the lower eyelid of your affected eye.  

 
 

5. Place the tip of the dropper close to your eye but so that it does not touch the eye or 

the adjacent regions of the eye.    

6. Squeeze the bottle gently so that only one drop goes into your eye, and then release the 

lower eyelid.  
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7. Press a finger against the corner of the affected eye by the nose. Hold for 1 minute 

whilst keeping the eye closed.   

 
 

8. Repeat in your other eye if your doctor has told you to do this.  

                         Immediately after application tightly close the bottle cap.   

 

If you use Unidexa 0.1 % with other eye drops 

Between application of Unidexa 0.1 % and other eye drops should be an interval at least 15 minutes. 

 

If you use more Unidexa 0.1 % than you should  

Overdose is practically excluded in prescribed dosing. It is not expected any inadequate reaction in 

adults after one accidental indigestion of the medicine.  Seek medical advice immediately in the case 

of the medicine indigestion by a child. 

 

If you forget to use Unidexa 0.1 % 

If you forgot to use Unidexa 0.1 %, continue in prescribed dosing in your usual time. Do not take a 

double dose to make up for a forgotten dose. 

 

If you stop using Unidexa 0.1 % 

Do not stop use Unidexa 0.1 %, if your doctor has not told you to do this. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

The risk of adverse effects in the short-term administration is small.  

Mild burning, stinging, tearing and blurred vision may occur immediately after the medicine 

application. However, these symptoms will fade spontaneously after a few seconds, and are not a 

reason for discontinuation of the medicine. 

 

Eye disorders: 

Very common (likely to affect more than 1 in 10 people):   

- intraocular pressure increase (after 2-week treatment). 
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Common (likely to affect less than 1 in 10 people):   

- discomfort (unpleasant sensation in the eye) immediately after application, irritation, burning, 

stinging, itching, blurred vision. These manifestations are usually mild and transient, and have no 

consequences. 

Uncommon (likely to affect less than 1 in every 100 people):  

- allergic reaction or hypersensitivity, 

- sluggish wound healing, cataract of the back part of the lens, ocular infections, glaucoma. 

Very rare (likely to affect less than 1 in 10,000 people):  

- Cases of corticosteroid-induced conjunctivitis (inflammation of conjunctiva), mydriasis 

(enlargement of the pupil), facial oedema, ptosis (eyelid dropping), uveitis (inflammation of medium 

layer of the eyeball) were reported.  

- In very rare cases it may comes to the cornea calcification, keratopathy (disease of the eye 

cornea accompanied with accumulation of crystals in the cornea), formation of corneal ulcers, 

weakening or oedema of the cornea. Concomitant topical treatment with corticosteroids may lead even 

to the cornea perforation in the patients with weakened or thin cornea. 

 

General disorders and administration site conditions: 

Uncommon (likely to affect less than 1 in every 100 people):   

- decrease in adrenal function due to the long-term administration of the dexamethasone and 

resulting absorption into the blood circulation. 

 

The risk of overall adverse effects has to be taken into account, mainly in the long-term treatment with 

high doses, particularly in children.  

 

Reporting of side effects  

If you get any side effects, talk to your doctor or pharmacist.  This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via the national reporting system 

listed in Appendix V. By reporting side effects you can help provide more information on the safety of 

this medicine. 

 

5. How to store Unidexa 0.1 % 

 

Keep this medicine out of the sight and reach of children. 

Do not store the medicine above 25°C, protect from cold and frost. Protect from light. 

 

Do not use this medicine after the expiry date which is stated on the label or carton after EXP. The 

expiry date refers to the last day of that month. 

 

Do not use the medicine beyond 28 days after first opening of the bottle. Close the bottle immediately 

after application into the eye.  

 

Do not use this medicine if you notice visible signs of damage to the medicine or if you find that the 

safety strip at the first open up on the bottle cap is damaged.  In such case return the medicine to the 

pharmacy.  

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use.  These measures will help protect the environment. 

 

 

6. Contents of the pack and other information  

 

http://www.ema.europa.eu/docs/en_GB/document_library/Template_or_form/2013/03/WC500139752.doc


 6 

What Unidexa 0.1 % contains 

 

- The active substance is dexamethasone disodium phosphate 1.0 mg (0.1%) in 1ml of solution 

- The excipients are:  benzalkonium chloride (preservative), dexpanthenol, sodium chloride, 

disodium phosphate, dodecahydrate, sodium dihydrogen phosphate, dihydrate, edetate 

disodium, dihydrate, polysorbate 80, hypromellose, water for injections 

 

What Unidexa 0.1 % looks like and contents of the pack 

 

1  10 ml, 1  5 ml (polyethylene bottle with dropper) 

Not all pack sizes may be marketed. 

 

 

Marketing Authorisation Holder and Manufacturer 

 

UNIMED PHARMA spol. s r.o. Oriešková 11, 821 05, Bratislava, Slovak Republic 

Tel.: +421 2 4333 3786 

Fax: +421 2 4363 8743 

e-mail: unimedpharma@unimedpharma.sk 

 

 

This leaflet was last revised MM/YYYY 
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